

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-06-22 14:47:28
Date of Next Testing: 2027-06-22 14:47:28
Product Name: **Nanoclay, hydrophilic bentonite**
CAS Number: 1302-78-9
Specifications & Purity:
Lot #: F2421450
SKU #: **N431707**
Version: **2**
Analysis #: **369824**

Parameter	Limit Values	Result
Drying loss	0-18 (%)	6.00000 %
bulk density	0.6-1.1 (g/cm ³)	0.69 g/cm ³
Appearance(N431707)	Light Beige to Beige to Brown Powder	Light Beige to Beige to Brown Powder



John Su
QA & QC Manager